
CHARLES TOWN UTILITY BOARD
AGENDA

WEDNESDAY, MAY 25, 2022

 

Regular Meeting 661 South George Street
Charles Town, WV 25414 

4:00 PM

 
CALL TO ORDER
  
1. APPROVAL OF MINUTES
 a. Approval of April 27, 2022 Regular Meeting Minutes
 UB Minutes 4.27.22.pdf
  
2. PUBLIC COMMENT

This portion of the agenda is designed for members of the general public to
share thoughts on items of interest in the community. By law, Board
members may ask clarifying questions or discuss procedural matters but are
not permitted to discuss the policy merits of any issue unless it is scheduled
for discussion.

The public is invited to attend this meeting in person or via webcast
(www.ctubwv.com- Board Meetings - Meeting Agendas and Minutes 2022) or
[...]
that will reduce water loss within the distribution system, increase the efficiency of the water 
production versus billing capture process and generally improve overall water operations. The 
City has recently improved upon operation and maintenance of the distribution system. The 
Public Service Commission (PSC) and WV BPH recommend water loss be no greater than 15%. 
 
As the City is able to reduce its lost water, they gain treatment capacity within the WTP to help 
offset the growing demands. The City has performed numerous audits over the years and have 
thus successfully lowered the lost water.  

 
  

1.7 MGD

2.8 MGD

0

500000

1000000

1500000

2000000

2500000

3000000

Fi
lte

re
d 

W
at

er
 P

ro
du

ct
io

n 
(g

pd
)

Date

365 Day Running Average Water Production (09/21/20 -
09/20/21)

Filtered Water ProductionDRAFT

41



Section 2: FUTURE POPULATION & WATER DEMANDS 
 

 
21045/Rpt/WtrSysFacPlanUpdate_Apr2022.doc -9- 

F. Future Water Demand 
 

Over the next 30 years, it is anticipated that the Charles Town service area will see a steady 
increase in population. The primary centers of this growth will be located throughout the service 
area, in specific development areas. 
 
In order to evaluate the potential growth, the Cities of Charles Town and Ranson have surveyed 
the developers who are planning to construct in the service area to determine what developments 
are planned, their size, and the developer’s expected build-out rates. 

 
 1. Growth Scenarios 
 

Since the rate of growth is variable and dependent upon numerous factors outside the 
control of the City, notably the state of the economy and the regional housing market, 
three (3) growth scenarios have been constructed for analysis: 
 
Aggressive Growth - This scenario assumes that the growth will occur at the rates 
predicted by the developers, which is believed by the Charles Town Utility Board to 
overstate the growth rate. 
 
Conservative Growth - This scenario assumes that the growth will occur at 50% of the 
rates proposed by the developers. This scenario is based on an assumption that the 
developers are optimistically projecting build-out rates and that the rate of growth will 
be substantially slower than that proposed in the Aggressive Growth scenario.  
 
Average Growth - This scenario is the average of the Aggressive and Conservative growth 
scenarios.  
 
Based on a review of the growth projection options, the City elected to utilize the 
Conservative projections for this study. It should be noted that, since there is a significant 
range of potential growth rates, the population/demand projections presented herein 
should be reviewed every three to five years, and updated accordingly if necessary.  

 
 2. Selected Growth Projections 
 

Table 1 quantifies the selected population and flow projections for specific proposed 
development projects by year, showing the number of projected new EDUs as well as the 
total estimated peak flow demand associated with the developments. For planning 
purposes, demands of 150 gpd/EDU were used to calculate the potential future peak 
demand impact of the identified developments.  
 
Table 1 summarizes projections through 2052, at which time, the increase in population 
(over 8,850 EDU’s) is expected to increase the total peak daily demand for water by 
approximately 0.83 MGD over the next 30 years.  
 

DRAFT

42



Section 2: FUTURE POPULATION & WATER DEMANDS 
 

 
21045/Rpt/WtrSysFacPlanUpdate_Apr2022.doc -10- 

Table 1 lists the incremental and cumulative increase in water demand based for several 
design years. By the design year 2052, the cumulative peak daily water demand in the 
service area is expected to be over 3.23 MGD.  
 
      Table 1: City of Charles Town Projected Peak Flow by Design Year 
 

 
Design Year Design Flow 

  Increment (MGD) Cumulative (MGD) 
Base Year-2022  *2,400,000 

2027 120,000 2,520,000 
2032 155,400 2,675,400 
2042 272,700 2,948,100 
2052 283,500 3,231,600 

 
*This value is the peak daily flow taken from Figure 2. 
 
Figure 4 shows the increase in demand over the entire projection time based on growth 
estimates. The conservative growth has been used to determine when Charles Town will 
be required to increase capacity and what production level should be obtained to supply 
future growth. 

DRAFT

43



Section 2: FUTURE POPULATION & WATER DEMANDS 
 

  
21045/Rpt/WtrSysFacPlanUpdate_Apr2022.doc  -11- 

Table 2: Projected EDUs & Peak Demand in CTWSA 

 
 

DRAFT

44



Section 2: FUTURE POPULATION & WATER DEMANDS 
 

 
21045/Rpt/WtrSysFacPlanUpdate_Apr2022.doc -12- 

Figure 4: Charles Town WTP Peak Day Demand Projections 
 

 
 

Figure 4 clearly shows the need for increased drinking water production capacity in the near 
future. If this conservative growth pattern occurs as projected, in 2036, the peak day demand will 
no longer be met by the current water treatment plant. Refer to Section 4 for additional 
information regarding plant capacity. 

 
 

  

2.8 MGD

3.8 MGD

2,100,000

2,400,000

2,700,000

3,000,000

3,300,000

3,600,000

3,900,000

Pr
oj

ec
te

d 
Pe

ak
 F

lo
w

 (g
pd

)

Year

Charles Town WTP Peak Day Demand Projections

Projected Peak Flow Current Plant Capacity

Future Design CapacityDRAFT

45



 

 
21045/Rpt/WtrSysFacPlanUpdate_Apr2022.doc -13- 

Section 3 
EXISTING WATER SYSTEM FACILITIES    
 
A. Raw Water Sources 
 

The source water for the Charles Town WTP is the Shenandoah River. The intake is located 
approximately 600 feet upstream of the Route 9 bridge. Since the City’s intake is located 
approximately eight (8) miles above the Shenandoah’s confluence with the Potomac River, nearly 
the entire two (2) million acres, or approximately 3,000 square mile, Shenandoah River watershed 
contributes to the flow at the intake location. 
 
The River has been known for sudden high raw water turbidity spikes at the plant (>300 NTU) 
during rain events. The River has also historically been subjected to high TOC concentrations (>4 
mg/L) and recently has had its share of algae formation concerns. The City recently installed a 
HACH Water Quality Monitoring Station at the intake through a Source Water Protection Grant. 
This instrument provides the operators with online water quality monitoring that can alert them 
of potential contamination events and/or changes to the baseline River water quality.  
 
The City is currently in the process of seeking a supplemental source of raw water supply to the 
plant. Groundwater wells and potential Springs within a few miles of the existing water treatment 
plant have been the focus. These sources would not only act as a backup if the Shenandoah 
becomes contaminated, but would lead to better finish water quality at the treatment plant. 
These sources have lower TOC concentrations which would lead to a decrease in DBPs. Also, these 
supplemental sources would assist with colder weather/freezing issues at the sedimentation 
basin and would lower the raw water temperature during the hot summer months to combat DBP 
issues.  
 
A Phase I and Phase II hydrogeological investigation have been completed by Terracon 
Consultants, Inc. out of Ashburn, Virginia. Two (2) potential well/spring sites are currently being 
evaluated. One is located on the Wydmyer Farm and is known as the Cattail Spring and the other 
is located near the intersection of S. George Street and S. Samuel Street in Charles Town. The City 
plans to pursue well pump tests and water quality testing of the sources this year. Ultimately, 
drilled wells with well buildings/pump stations would be constructed along with conveyance 
piping to the WTP. Associated easements or property acquisition must be obtained and power 
and utilities to the sources must be provided. A desirable well/spring yield of about 500 gpm is 
being sought to supplement the River.  

 
 1. Raw Water Intake System Overview 
 

The existing raw water intake system was placed into operation in 1990. The raw water 
intake system includes the intake screen, two (2) vertical pumps and a circular concrete 
wet well. Currently, there are no regulations governing the maximum amount of water 
that the City can pull from the Shenandoah River source. 
 

DRAFT

46



Section 3: EXISTING WATER SYSTEM FACILITIES 
 

 
21045/Rpt/WtrSysFacPlanUpdate_Apr2022.doc -14- 

Raw water is drawn through a single 27-inch diameter stainless steel tee screen, anchored 
to a concrete pier. The invert of the screen is located approximately 6 inches from the 
river bottom and has a rated capacity of approximately 4.7 MGD when clean. At this 
maximum rate, the flow velocities through the tee would be over 1.8 feet per second 
(fps); however, at the current capacity of the plant, the flow through velocity is 
approximately 1.0 fps which is greater than 0.5 fps that is required. The tee outlet 
connects to a 20-inch diameter ductile iron pipe which spans a length of 560 feet beneath 
the river bottom extending back to the pump station.  
 
The pump station is located on the west bank of the Shenandoah River, with access to the 
station located above the 100-year flood plain elevation. The 13’-6" high reinforced 
concrete structure contains two (2) 125 horsepower raw water vertical turbine pumps. 
The rated capacity of each pump is 2,083 gpm at a total discharge head of 180 feet. The 
pumps currently lack variable frequency drives (VFDs); however, new VFDs have been 
ordered and will be installed in 2022. 
 
The City also owns a portable 8-inch pump that is capable of providing 1,800 gpm to the 
existing wet well in the event of an existing tee screen or wet well supply line failure.  
 
Potassium permanganate is added to the raw water at the pump station with an 
approximate dosage of 0.5 mg/L. This helps control taste, odor and assists in TOC removal. 
 
Per recent LT2 source water monitoring for Cryptosporidium, the system is currently 
classified by the EPA as a "Bin 1," thus requiring no additional treatment. 

 
 2. Treatment Process Overview 
 

The WTP began operations in 1990 and has featured several upgrades since this time. The 
most recent upgrade was completed in 2016; however, no additional plant capacity was 
included in that project. The project consisted of a new flocculation basin, sedimentation 
basin with inclined plate settlers, a new sludge thickening system, 1.0 MG clearwell and 
finish water pump, SCADA and telemetry system upgrades. The entire facility is sited on 
approximately 4.5 acres of land. A site plan is provided in Figure 6. 
 
The Charles Town WTP is a 2.8 MGD conventional treatment facility. Raw water from the 
Shenandoah River is treated via coagulation with poly-aluminum chloride (PACl), 
flocculation, sedimentation, filtration and chlorine and ammonia disinfection with 
fluoride addition. A treatment schematic is provided in Figure 5. 
 
The average water demands are less than 2.8 MGD, however, the plant still operates at 
full capacity to produce the water in under 17 hours.  
 

DRAFT

47



Section 3: EXISTING WATER SYSTEM FACILITIES 
 

 
21045/Rpt/WtrSysFacPlanUpdate_Apr2022.doc -15- 

Figure 5: Treatment Process Schematic 
 

 
 

 
 
 
 
 
 
 
 
 
 
 
 

Raw water is coagulated with PACl at typical dosage values in the 30 - 70 mg/L range (total 
product). The coagulant is dosed to the raw water supply after blending with recycled 
backwash and filter backwash waste water. Hydrofluorosilicic acid (fluoride) and a zinc 
orthophosphate corrosion inhibitor are added to the finish water. Mixing of raw water 
chemicals is accomplished by an inline static mixer. Caustic soda is not currently being fed 
for pH adjustment. Liquid ammonium sulfate is added after the clearwell for DBP 
reduction. 
 
Following coagulation, the flow is split and flows through dual train, two (2) stage 
flocculation basins. Mixing in each flocculation basin is accomplished with variable speed 
vertical shaft paddle wheel flocculators. At peak production capacity, the detention time 
within each basin is approximately 30 minutes.  
 
The flocculated water then flows to one of two (2) inclined plate settling basins. At peak 
production capacity, the detention time within the sedimentations basins is 
approximately 60 minutes per basin. The settled water turbidity is abnormally high and 
ranges anywhere from 0.80 to 4 NTU. The average settled turbidity is just over 0.70; 
however, it has gone above 3.0 with the current recycling system. This is attributed to the 
plant running at its maximum capacity which is resulting in poor settling and the process 
waste recycle.  
 
Solids from the sedimentation basins are pumped to a 13,000-gallon gravity solids 
thickening tank. The sludge accumulated in the thickener is currently being stored on site 
and transported off site to the existing City owned Charles Town Wastewater Treatment 
Facility for processing. Decant from the thickening tank flows back to the recycle tank.

DRAFT

48



Section 3: EXISTING WATER SYSTEM FACILITIES 
 

 
21045/Rpt/WtrSysFacPlanUpdate_Apr2022.doc -16- 

Figure 6: Existing Site Plan of Charles Town WTP (from RK&K Engineers, 2016) 
 

DRAFT

49



Section 3: EXISTING WATER SYSTEM FACILITIES 
 

 
21045/Rpt/WtrSysFacPlanUpdate_Apr2022.doc -17- 

Following sedimentation, the clarified water passes through one of four (4) mixed-media 
filters. The filter beds are 30 inches deep, comprised of 18 inches of anthracite, 9 inches 
of medium sand and 3 inches of high-density sand and 3 inches of course garnet. The 
filters have been designed to operate on a declining rate basis, which means the flow rate 
decreases as the filter bed captures solids, and, as such, there is no flow rate control 
through the filters. The total surface area of the filters is approximately 484 ft2 which 
translates to a loading rate of 3.8 gpm/ft2 at the peak production rate of 2.8 mgd and 
approximately 5 gpm/ft2 when one filter cell is being backwashed. It should be noted that 
the design filtration rate is 4.0 gpm/ft2. The filter media was replaced in all four (4) filters 
in 2017. 
 
The four (4) filters are tied together hydraulically at the inlet end. Since there is no rate 
control on the filters, the result is that more flow goes through the cleanest filter than the 
others. The flow rates to the individual filters balance at the level where the head loss 
through each is equal. In a situation where one filter is clean and one or more of the 
others very dirty, this could result in significant excess flow through the clean filter. The 
operators have a standard procedure through which the raw water pumps are turned off 
when the operators notice the filters overflowing, which happens frequently. 
 
The lack of rate control is exacerbated by the plant’s practice of running the plant at near 
the peak capacity at all times. It is likely that the cleanest filter receives substantially more 
flow than the 4 gpm/ft2 design value. There are currently no level sensors in the filter 
beds. As the levels on the filters rise, more flow and more particulates are forced through 
the media resulting in undesirable increased filter effluent turbidity. Mud ball 
accumulation in the tops of the filter beds has been an ongoing issue. The air scour filter 
cleaning system has been broken and offline now for several years. The existing filter 
valves and pneumatic air system are outdated and are currently being replaced.  
 
The backwash system allows for the filters to be backwashed at a rate of approximately 
16 gpm/ft2. The total backwash process lasts about 15 minutes and utilizes about 12,000 
gallons per wash. Filter backwash water is supplied directly from the old 36,000 gallon 
clearwell; however, the filter to waste mode immediately after backwashing is currently 
not working due to faulty valves that are difficult to access. This is currently resulting in 
unwanted turbidity spikes following all backwash events. Spent backwash and filter to 
waste water are sent to a 65,000 gallon concrete equalization tank where it is recycled 
back into the raw water prior to coagulation. One (1) filter is backwashed each day. 
 
Filtered water enters a circular clearwell with a baffling factor of 0.10 for final disinfection 
and finished water storage. At this point, gaseous chlorine, fluoride and a corrosion 
inhibitor are added. The capacity of the new clearwell is 1.0 million gallons when full. The 
clearwell contains a Grid Bee (GS-12) tank mixing system. Liquid ammonium sulfate is 
added after the clearwell.  
 
All process wastewater is recycled and there is currently no NPDES discharge. The settled 
solids, filter backwash waste, filter overflow water and thickener tank overflows go into 
the recycle tank. The EPA limits the recycle pumps to a maximum of 10% of the combined 

DRAFT

50



Section 3: EXISTING WATER SYSTEM FACILITIES 
 

 
21045/Rpt/WtrSysFacPlanUpdate_Apr2022.doc -18- 

raw water flow rate. The recycle water is very turbid and heavy laden with high TOC. The 
recycle water is compounding the filter turbidity issues as well as the elevated distribution 
system DBP issues.  
 
The existing 1-ton chlorine gas feed system requires major safety upgrades. The doors are 
rusted and lack the proper panic hardware with door contacts. The electric heater is 
undersized. There is no view window between the chlorine feed room and cylinder room. 
The chlorine gas leak detector needs tied into the SCADA system. There is no backflow 
prevention on the potable carry water line. New chlorine gas signage is also required 
along with an updated emergency kit. A new automatic flow proportional valve is needed 
such that the chlorine gas injection can be flow paced into the finished water. The above 
improvements to the chlorine gas feed system are scheduled for this year.  

 
  Chemical Feed Systems  
 

The following chemical feed systems exist: potassium permanganate (KMnO4), poly-
aluminum chloride (PACl), fluoride, corrosion inhibitor, caustic soda, chlorine and 
ammonia. A summary of the chemical feed systems for each respective chemical is 
provided in Table 3. 
 
        Table 3: Chemical Feed Summary 
 

Chemical Purpose Dose 
KMnO4 Pre-oxidant 0.5 ppm (added at intake) 

PACl Coagulant 30-70 ppm 
Caustic Soda pH adjustment Not Used 

Fluoride Dental Health 0.70 ppm 
Corrosion Inhibitor Distribution Corrosion 1.5 ppm 

Chlorine Gas Disinfection 95 ppd 
Ammonium Sulfate Chloramination 4 ppm 

 
Potassium permanganate (KMnO4) is added at the intake wet well in powder form. The 
permanganate feed system consists of a pre-mixed solution with 9 pounds of dry chemical 
to 30 gallons of water and then is pumped into the wet well.  
 
Coagulant is added to the raw water in the form of a 100% solution of CES PACL 900S 
ahead of the inline static mixer. The coagulant feed system consists of a 2,600 gallon bulk 
tank and is housed in a dedicated concrete curb area. Jar testing is utilized to adjust the 
chemical dosage manually by speed of the pump. 

 
Fluoride is added to the finished water in the form of a 23% hydrofluorosilicic acid 
solution. The fluoride feed system consists of a 300 gallon bulk tank and is housed in the 
same room as the corrosion inhibitor. The bulk tank features an ultrasonic level 
transmitter. 
 

  

DRAFT

51



Section 3: EXISTING WATER SYSTEM FACILITIES 
 

 
21045/Rpt/WtrSysFacPlanUpdate_Apr2022.doc -19- 

A zinc orthophosphate corrosion inhibitor is added to the second clearwell. The zinc 
orthophosphate feed system consists of a 300 gallon bulk tank and is housed in the same 
room as the fluoride. The bulk tank features an ultrasonic level transmitter. The 
orthophosphate is fed to reduce the rate of corrosion of metal pipes in the distribution 
system which helps limit potential lead and copper release as well as water quality 
complaints. 
 
Chlorine disinfection is provided via chlorine gas. The chemical feed system utilizes dual, 
one-ton containers, scales, and vacuum regulators with an automatic switchover. The 
entire chlorine feed system is housed in an isolated room with an audio/visual alarmed, 
chlorine leak detector.  
 
The delivery of the one-ton chlorine gas cylinders is coordinated to ensure that the 
amount of gaseous chlorine stored on site is less than 2,500 pounds. Chorine gas is a 
dangerous chemical, and as such, there are risks and required management/reporting 
associated with the storage of chlorine gas in excess of 2,500 pounds. As the population 
grows in the area surrounding the treatment plant and the potable water demands 
increase, the City should seriously consider switching to a liquid chlorine delivery system 
which will result in much less potential risk to staff and neighbors in the event of a leak. 
 
Liquid ammonium sulfate (40%) is fed after the clearwell to convert free chlorine to 
monochloramine. This is currently assisting in lowering the DBPs in the distribution 
system. 
 
There are currently no calibration columns located on the chemical feed pump suction 
lines. Each chemical feed station only has one (1) online chemical metering pump and the 
chemical doses are varied manually. There is no flow pacing of chemicals based on the 
raw or finished water flow rates. Spill containment for the chemicals is lacking, specifically 
in terms of bulk tank containment. Some systems are missing tank level sensors and the 
sizes and venting of tankage is a concern. The tanks do not contain air-tight lids and 
chemical off-gassing is present in the facility. This can lead to corrosion and health 
concerns for the plant operators. Proper ventilation is also questionable throughout the 
treatment facility. All of these items chemical feed items should be considered in the plant 
upgrade project; some of them are scheduled to be addressed at the existing plant this 
year. 

 

DRAFT

52



 

 
21045/Rpt/WtrSysFacPlanUpdate_Apr2022.doc -20- 

Section 4 
WATER TREATMENT PLANT IMPROVEMENTS 
 
A. General 
 

This chapter contains a detailed list of recommended improvements that should be made to the 
Charles Town Water Treatment Plant. The effective capacity of the plant was reviewed and the 
current regulatory environment was summarized with respect to the potential impact on 
treatment requirements. The chapter also presents options for increasing the treatment capacity 
and includes a review of alternative treatment processes.  

 
B. Capacity Assessment 
 

The average plant production is 1.7 MGD. This number has been fairly consistent over the past 
few years, even as the population has increased. This is attributed to the lower percent lost water 
number. The City still strives to reduce the lost water percentage and plans to implement projects 
such as lead service lateral replacements, meter upgrades, main replacements, etc., over the next 
few years.  
 
Due to the current Ranson and Charles Town population growth percentages, GD&F recommends 
assuming that the water plant production will increase by about 15% in the next 10 years, and 
subsequent ten-year periods. At this projection, the following average daily demands will be 
anticipated over the next 30 years. In 2032 the estimated average daily demand would be 1.955 
MGD, in 2042 it would be 2.24 MGD and in 2052 it would be 2.58 MGD. The projected peak flows 
listed in Table 1 were: 2.67 MGD in 2032, 2.95 MGD in 2042 and 3.23 MGD in 2052. 
 
According to the WV Department of Health, they would prefer that water treatment facilities 
operate for no more than 16-18 hours per day. This gives the operators at least one (1) six to 
eight-hour shift to address any major issues or make repairs while the plant is offline. Thus, the 
treatment facility should be designed to produce 2.58 MG in seventeen (17) hours since this is the 
current operating duration. This equates to a plant flow rate of 3.64 MGD. Since this value is larger 
than the 3.23 MGD calculated using the projected peak flow, the higher of the two (2) numbers 
[...]
As mentioned previously, the CTWTP currently draws water from the Shenandoah River. 
The intake structure is located approximately six (6) inches above the river bottom. At this 
location, the historical minimum depth of the river is approximately five (5) feet. The raw 
water intake system consists of raw water screens and a conveyance pipe leading to the 
pump station. 

 
Raw Water Screens 

 
The incoming water is screened through a single stainless steel tee and then conveyed 
through approximately 560 feet of 20-inch diameter ductile iron pipe which crosses the 
river bottom to reach the raw water pumping station. The intake structure has a reported 
capacity of 4.7 MGD. At this flow, the velocity through the screen is 0.52 ft/sec.  
 
Flow velocities through intake screens are typically designed to be less than 0.5 ft/sec to 
minimize the impact to aquatic life and also to ensure a uniform flow pattern through the 
screen. If the flow were to increase significantly above 0.5 ft/sec its operation would be 
more difficult and impact to the aquatic life may be noticed.  
 
Solids that accumulate on the submerged intake screen due to the suction are removed 
using an air burst system. This system delivers strong pulses of high pressure air across 
the screen to remove debris. Operators have reported that, at times, the air burst system 
performs poorly, especially at times of high turbidity. During turbidity events, the air burst 
system must be used very frequently (approximately every 5 minutes) to ensure the 
intake does not become clogged.  
 
The intake has experienced a significant problem with the accumulation of frazil ice 
(similar characteristics to a "slushee") on the screen. This accumulation is caused by 
super-cooled water that freezes in the quiescent water, using the screen as a base. This 
problem can be addressed by a new fully functioning and redundant airburst system that 
could periodically be used in cold weather to prevent the formation of the frazil ice.  

DRAFT

56



Section 4: WATER TREATMENT PLANT IMPROVEMENTS 
 

 
21045/Rpt/WtrSysFacPlanUpdate_Apr2022.doc -24- 

Currently, there are no regulations/limitations regarding the volume or rate of water the 
City can pull from the Shenandoah River. Flow in the river is more than adequate to meet 
the increasing water demands of the service area. The lowest flow on record in the 
Shenandoah at the Millville gauging station was 126 MGD, measured on July 24, 1930 
(Chester Engineers, 2001). However, as noted above, the intake and screen structure will 
need to be expanded at the same time as the treatment plant to provide adequate 
capacity.  
 
Screen and Airburst System 
 
A second redundant tee screen, supply line and concrete debris deflector are 
recommended such that there is adequate supply of raw water to the treatment plant. 
 
The existing intake structure and pump station were designed and built with cut-outs for 
relatively easy placement of a second intake pipe. Adding a second 20" intake pipe at the 
time of plant expansion will ensure that flow velocities within the pipe and within the 
intake screens remain below engineering limitations and will provide redundancy. Also, 
the existing 20” wet well supply line knife gate valve should be replaced due to its current 
age and condition. 
 
A new automatic air burst screen cleaning system should also be installed for each of the 
two (2) screens with new stainless steel air supply lines. A level sensor should also be added 
to the wet well and everything should be tied into the plant SCADA system. The airburst 
system can then automatically airburst the screens in the event of a low wet well level.  
 
A new upstream tee screen concrete diversion structure should be installed out in the 
river to protect the integrity of the screens and consist of a grated top to keep the leaves 
and other debris from clogging the screens. This would require a permit through the Army 
Corps of Engineers. Refer to Appendix A for an example of a new concrete debris deflector 
with secondary screen.  
 

 2. Raw Water Pumping  
 

Water is conveyed from the intake to the raw water pumping station on the west bank of 
the river. The pumping station consists of two (2) 125 horsepower pumps, with a 
combined capacity of approximately 6 MGD. As a result, the firm capacity of the pumping 
station, with one pump out of service, is approximately 3 MGD. Raw water from the 
pumping station is pumped through a 7,400 foot, 16-inch DIP to the treatment plant. The 
pumps have been rebuilt several times and are currently scheduled to be rebuilt this year. 
The pump motors may be original and should be replaced as part of the upgrade project. 
New pump VFDs are scheduled to be installed in 2022. 

 
Pump Station 
 
Based on projected demand increases, the firm capacity of the raw water pumps will meet 
the potable water demands for the foreseeable future. 

DRAFT

57



Section 4: WATER TREATMENT PLANT IMPROVEMENTS 
 

 
21045/Rpt/WtrSysFacPlanUpdate_Apr2022.doc -25- 

Conveyance Pipe 
 
Calculations of headloss and velocity were done to assess the capacity of the existing 16-
inch DIP. It was concluded that the 16-inch diameter raw water conveyance pipe is more 
than adequate to meet the future demands of the system. 
 

 3. Rapid Mix  
 

The existing inline static mixer is 16“ diameter and was replaced several years ago. A new 
inline static mixer should be considered in the upgrade project sized for the maximum 
plant capacity. 

 
 4. Flocculation & Sedimentation  
 
  a. Flocculation 
 

Following rapid mix, flow is split into two (2) dual stage flocculation basins. The 
detention time in the flocculation basins at peak production capacity is 30 
minutes. The basins contain vertical paddle wheel mixers with variable speed 
drives. Currently, the performance of the flocculation basins is satisfactory.  
 
The flocculation basins were constructed in 2016 and are in relatively good 
physical condition. However, increasing the capacity of the plant would ultimately 
require an increase in volume of the flocculation basins to meet treatment goals. 
Consideration should be given to keep the existing treatment plant in operation 
while constructing new flocculation basins.  

 
  b. Sedimentation Basins 
 

Flocculated water flows to two (2) parallel sedimentation basins. Both basins are 
fitted with inclined plate settlers. The detention time in the basins at peak 
capacity is approximately two (2) hours.  
 
Both sedimentation basins were constructed in 2016 and are in good physical 
condition. When the settled solids are adequately removed, the sedimentations 
basins can produce settled water with turbidities less than 1 NTU. However, there 
are often significant basin performance issues when solids accumulation at the 
bottom of the sedimentation basins is excessive. As such, solids removal is critical 
to the overall performance of the facility, and, as plant data has shown, 
inadequate solids removal in the sedimentation basin results in floc carry over to 
the filters and potential turbidity breakthrough. Another issue is the overall size 
of the existing sludge thickener tank. This tank is currently undersized and is the 
limiting factor in the operators being able to adequately remove sludge from the 
basins.  

  

DRAFT

58



Section 4: WATER TREATMENT PLANT IMPROVEMENTS 
 

 
21045/Rpt/WtrSysFacPlanUpdate_Apr2022.doc -26- 

The current sludge processing process is not working very effectively. Solids have 
to be constantly and consistently hauled offsite for further processing.  
 
The existing sedimentation basins also lack proper detention time. It is 
recommended that a minimum of four (4) hours of detention time for proper 
solids settling be implemented. Also, the incline plate settlers appear to work 
fine; however, they are difficult to clean. The current sludge vacuum system has 
had its share of problems. Currently, there is no way to drain the flocculation 
tanks or sedimentation basins. The basins are currently full of bio-growth.  
 
Consideration should be given to new sedimentation basins with at least four (4) 
hours of contact time between the existing and new basins combined. The new 
basins should be equipped with fiberglass chain and scrappers and a sludge 
hopper area. Automated drain valves and flow meters should be installed to 
displace the accumulated sludge from the basins. FRP weirs and troughs should 
be installed along with a new effluent channel and level sensor. See attached 
Appendix B for typical flocculation and sedimentation basin drawings. 

 
 5. Filtration 
 

After sedimentation, the water is passed through one of four (4) multi-media filters. The 
filters operate in a declining rate mode of filtration; the water level in all four filters is the 
same and more water simply passes through the cleanest filter. As a result, under this 
mode of operation, the filters do not have individual flow control. The filter boxes are 
designed to allow the common water surface level to fluctuate as overall (or average) 
headloss through the filters varies. The water level rises as the filters become dirty and 
the overall headloss increases and reaches a point where the dirtiest filter must be 
backwashed to reduce headloss. Low headloss levels must also be managed to reduce the 
potential for an excessive filtration rate. Filter backwash water is currently recycled back 
to the headworks of the plant. It is recommended to replace the conventional filters with 
a new low pressure microfiltration membrane system. Refer to the Alternatives 
Evaluation section of the report for more information. 

 
 6. Clearwell  
 

A legacy baffled clearwell of 36,000 gallons is still used immediately after the filters. 
Filtered water is pumped to a new 1.0 MG clearwell which provides storage of treated 
water prior to distribution via the finished water pumps. The clearwell also provides 
disinfection contact time to meet the associated regulatory requirements. The WTP 
clearwell is a circular concrete structure with a submersible mixer. The associated tank 
baffling factor is 0.10, thus the effective clearwell volume is 100,000 gallons. Between the 
old and new clearwell, the minimum 0.50 log inactivation is easily achieved. The newer 
1.0 MG clearwell will provide sufficient chlorine contact time to meet the anticipated 
future demands. The existing legacy clearwell should be abandoned. To facilitate better 
baffling, the submersible mixer should be removed in the new 1.0 MG clearwell and an 
interior tank baffle wall should be added between the tank inlet and outlet pipes. A mixer 
can promote short-circuiting and lead to a reduced baffling condition.  

DRAFT

59



Section 4: WATER TREATMENT PLANT IMPROVEMENTS 
 

 
21045/Rpt/WtrSysFacPlanUpdate_Apr2022.doc -27- 

 7. Finished Water Pumping 
 

Following the clearwell, finished water is pumped and metered to the distribution system. 
The finished water pumping system consists of two (2) 150 HP, manually-controlled, 
horizontal centrifugal pumps each rated for 1,945 GPM at 229 feet TDH. The pumps were 
installed in a new Pump Building in 2016. Pump operation is based on maintaining a 
desired water level in the Route 9 storage tank. 
 
The pumping system has met the needs of CTWTP; however, the firm capacity of this 
pumping system is 2.8 MGD. As water demands increase, this capacity will be insufficient 
and these pumps and their associated electrical items will need upgraded and/or a third 
pump added.  

 
 8. Chemical Feed Systems  
 

Refer to previous Section 3 for additional information. 
 
 9. Residuals Handling and Disposal 
 

Residuals handling primarily involves removing solids from the sedimentation basins 
which are conveyed to a sludge thickener tank. The decant water is recycled back to the 
head of the plant. The solids are currently being disposed of offsite to either the existing 
Charles Town Wastewater Treatment Facility or to another sewer plant for processing. 
Hauling and disposal costs vary based on the amount of solids produced.  
 
In terms of alternative residual handling alternatives, there is no public sewer connection 
available at the treatment plant to convey plant solids and residuals to a wastewater 
treatment facility. The current CTUB sewer system; however, is within one (1) mile of the 
water treatment plant. Construction of a sewer line from the WTP property to the existing 
CTUB sewer is a viable option for solids disposal. Alternatively, CTWTP could pursue a 
NPDES permit and return all liquid waste to the Shenandoah River. However, the NPDES 
option would require the construction of concrete bottom lagoons for solids drying and 
over a mile of gravity piping. These dried solids would also then need to be periodically 
disposed of.  
 
Currently, filter waste water is recycled to the head of the plant, which typically degrades 
the quality of the plant influent and provides the potential for particulates and pathogens 
removed by the filters to be recycled back to the head of the plant. 
 

 10. General Facility Issues 
 

The CTWTP was constructed in 1990, and, as such, it has been in operation over thirty 
years. While the physical condition has been maintained, many of the original plant 
components are in need of modernization and upgrade to accommodate increased 
production requirements and enhanced water quality goals. 

 

DRAFT

60



Section 4: WATER TREATMENT PLANT IMPROVEMENTS 
 

 
21045/Rpt/WtrSysFacPlanUpdate_Apr2022.doc -28- 

  a. Condition of treatment structures and buildings 
 

There are no known or obvious structural issues at the plant site. The buildings 
and treatment structures appear to be in fair condition. The basement and pipe 
gallery are congested, wet and make it difficult to perform maintenance.  
 

  b. Space (office, lab, locker, meeting, restroom, etc.) 
 

There has been no physical expansion of the CTWTP since its construction in 1990. 
The office, lab, locker room and restrooms provide adequate space to meet the 
current needs of the staff and visitors to the plant.  
 
The laboratory at the treatment plant appears to have adequate space, but some 
analytical equipment and other labware should be upgraded and additional 
equipment may be required in the future.  

 
  c. Code Issues 
 

There are some current issues with the Chlorine Gas that are discussed in Section 
3 of the report.  

 
  d. HVAC Issues 
 

There are no known heating, ventilation, air conditioning (HVAC) issues 
associated with the existing facilities. However, in conjunction with plant 
expansion, plant support systems such as HVAC and plumbing should also be 
modified and improved as required to support the expanded plant.  

 
  e. Electrical and Instrumentation & Control (I&C), Standby Power 
 

There are no known significant issues with the electrical and instrumentation and 
controls systems at the plant. Backup power is provided for both the intake and 
WTP via standby emergency generators. The existing generators would have to 
be evaluated as part of the upgrade project design to see if they can be re-used. 

 
  f. Security 
 

The overall security at the CTWTP could be improved. Currently, there are no 
entry checkpoints, alarm systems or identification system at the plant. These 
relatively simple improvements could significantly increase the security of the 
plant and decrease the chances of theft, vandalism or contamination at the plant.  
 
The treatment plant site is completely surrounded by a chain link fence. 
Consideration for a closed circuit television system should be considered as part 
of the plant upgrade.  

 

DRAFT

61



Section 4: WATER TREATMENT PLANT IMPROVEMENTS 
 

 
21045/Rpt/WtrSysFacPlanUpdate_Apr2022.doc -29- 

  g. Maintenance, Shop, Parts Storage 
 

The CTWTP was designed and constructed with auxiliary space for maintenance 
and shop activities as well as for parts storage. These spaces are in reasonable 
condition and have adequately served the needs of the treatment plant 
operators. Similar to the office and lab spaces, the need for additional parts, shop 
and maintenance space will increase as plant production increases. 
 

E. Recommendations 
 

Based on the evaluation of the existing facilities, the following recommendations were developed. 
The intent of the recommendations is to ensure that the City of Charles Town continues to meet 
treatment goals at the projected future flow rate of 3.8 MGD. Capability to meet future flow rates 
can best be accomplished by construction of a new treatment facility. 

 
 1. Recommendations for Capacity Increase 
 

Expansion of the existing plant to a 3.8 MGD water treatment facility that consists of 
backup sources, raw water intake system upgrades, new inline static mixer, flocculation 
and sedimentation basins modifications and expansions, membrane and GAC filtration 
and UV and sodium hypochlorite disinfection. Also, construction of a new pump station 
to convey process waste to the existing CTUB system. The new treatment plant should be 
designed with room for modular expansion. 

 
  a. Additional Raw Water Sources and Water Quality Data 
 

• Either develop a pump station for Cattail Spring or develop a well on Todd 
Wydmyer’s property. Extend power to well and a waterline to the existing 
WTP. 

• Develop a well near the intersection of S. George Street and S. Samuel 
Street. Extend power to the well and a waterline to the existing WTP.  

• An extensive raw water quality analysis should be performed during the 
design to ensure plant meets all regulations. 

 
  b. Raw Water Intake System 
 

• Install a parallel 20" intake pipe leading from the river to the raw water 
pumping station along with a new stainless steel air line. Add a second T-
screen and replace the existing 20” knife gate valve. 

• Install a cast-in-place concrete diversion structure in the river upstream 
of the two (2) screens. Place a secondary stainless steel grating structure 
on top of the diversion structure to further protect screens and to 
prevent leaves and debris from entering screen openings. Leave 
downstream end of concrete diversion structure open. 

• Add an automatic airburst screen cleaning system inside the pump 
station that features a control panel, fast acting pneumatic valves, dual 
air compressors and air receiver tank. The panel should be programmed 
to automatically utilize compressed air to clean each screen. 

DRAFT

62



Section 4: WATER TREATMENT PLANT IMPROVEMENTS 
 

 
21045/Rpt/WtrSysFacPlanUpdate_Apr2022.doc -30- 

• Add a new ultrasonic level transmitter to the intake wet well. 
• Add a new telemetry system for communication between the intake 

system and water treatment plant. 
• Provide new 125 HP inverter duty rated motors for each vertical turbine 

intake pump. Note that pumps will provide 2.8 MGD each and should be 
sufficient for several years. Once their capacity is reached, the pumps, 
VFDs, electrical and generator will need to be upgraded.  

 
  c. New Treatment Facility Construction 
 

Raw Water Piping 
 
• Connect to the existing raw water line and bring a new raw water line 

into the new treatment facility. Provide a new raw water turbidimeter, 
magnetic flow meter and inline static mixer on the line. Also provide 
sample taps, chemical injections, and air release valves.  
 

   Flocculation and Sedimentation Basins 
 

• Construct a new concrete dual stage flocculation basin where each of the 
two (2) basins yields 30 minutes of contact time when added to the 
existing flocculation basins at the plant design flow rate of 3.8 MGD. 
Provide new variable speed floc mixers and mud valves on each floc drain 
with associated drain piping.  

• Continue utilizing PACl for coagulation. Provide a new bulk chemical feed 
system inside the Chemical Room of the new plant. 

• Provide two (2) new sedimentation basins each sized such that there is a 
four (4) minimum detention time at plant design flow rate of 3.8 MGD, 
when using the existing and new basins. 

• Provide two (2) new chain and scraper sludge collectors. 
• Provide new effluent fiberglass weirs and troughs.  
• Provide new submerged pressure transducer in sedimentation basin 

effluent channel for level.  
• Provide a common influent and effluent channel. Design a perforated 

wall to allow flow to enter basin evenly. Provide an underflow wall to 
keep solids below water surface. Slope bottom of sedimentation basins 
toward sludge hoppers. 

• Slide gates are also required for flow isolation. 
• The new structure will be above grade so aluminum stairs, grating and 

handrail will be required.  
• Provide new precast concrete meter and valve vault for automated 

sludge valves and magnetic flow meters. 
 

  

DRAFT

63



Section 4: WATER TREATMENT PLANT IMPROVEMENTS 
 

 
21045/Rpt/WtrSysFacPlanUpdate_Apr2022.doc -31- 

Membrane Filtration 
 
• Construct new, low-pressure membrane filtration system with a capacity 

of 3.8 MGD, which allows for future expansion. A new Control Building 
would be necessary and the recommended building type is concrete floor 
slab type with masonry walls, precast concrete roof structure with EPDM 
roofing material. Membrane system to consist of the necessary feed 
tanks and pumps, prestrainers, membrane module racks, backwash tanks 
and pumps, compressed air system, automated chemical clean-in-place 
(CIP) system with neutralization and water softening system. The CIP 
system should be housed in a separate room with the other treatment 
plant chemical feed stations. 

• Membrane system should utilize 0.10 micron PVDF modules type as 
manufactured via the Thermally Induced Phase Separation (TIPS) 
process. Design flux rate would be around 40 gallons per day per square 
foot of membrane area (GFD). One (1) membrane system skid would be 
fully redundant.  

• Demolish the existing media filters. 
 
GAC Filtration 
 
• Construct new, low-pressure granular activated carbon (GAC) filtration 

system with a capacity of 2.8-3.0 MGD and expandable to 3.8 MGD for 
TOC removal. 

• A total of six (6) 40,000 pound GAC vessels should be installed with 
consideration to add two (2) future tanks. The tanks should be designed 
in lead-lag formation such that the total membrane filtrate flow will be 
divided by three (3). Flow will go through the lead GAC vessel and then 
the lag vessel for TOC removal. Typical design flow rate is 6-10 gpm/ft2 

with contact times between 7-10 minutes per vessel.  
• Automated valves and magnetic flow meters should be provided on each 

set of vessels for flow control.  
 

UV Disinfection 
 
• Two (2) fully redundant UV systems should be considered as a multiple 

barrier type treatment system. The UV system is a cheap alternative that 
does not utilize any chemicals or create any byproducts. UV disinfection 
assists in the inactivation of viruses and Cryptosporidium.  

 
Chemical Feed Systems 
 
• The new treatment facility should feature a separate chemical feed room 

housing all treatment chemicals. A bulk coagulant and sodium 
hypochlorite chemical feed system is recommended. All new feed 
systems should consist of duplex peristaltic chemical feed pumps with 

DRAFT

64



Section 4: WATER TREATMENT PLANT IMPROVEMENTS 
 

 
21045/Rpt/WtrSysFacPlanUpdate_Apr2022.doc -32- 

calibration columns, valves, day tanks, digital scales, containment, etc. 
Caustic soda, acid, fluoride, corrosion inhibitor and a spare chemical feed 
station should be considered.  

 
Disinfection 
 
• The new 1.0 MG clearwell is currently adequate for CT. To increase 

baffling, consider eliminating the submersible mixer and installing an 
interior baffle wall. 

• Discontinue use of chlorine gas and utilize sodium hypochlorite for free 
chlorine.  

• Eliminate chloramination as it is no longer required due to functioning 
GAC system.  

 
Solids Handling 
 
• Construct a new pump station that conveys the water treatment plant 

process solids either to a new NPDES discharge location or ties into the 
existing CTUB sewer system. Note that two (2) concrete bottom lagoons 
and piping to the Shenandoah River would be necessary if the NPDES 
option is selected. Dried sludge would then need to be disposed of 
offsite. A slow and steady low-flow solids discharge rate into the existing 
CTUB sewer system is the preferred option. 

• CTUB should explore all options of conveying process solids to their 
existing sewer system and work with the adjacent developer. CTUB 
should also contact DEP for their input during design and confirm that 
adequate capacity is available at the wastewater treatment plant. 

• Discontinue all process wastewater recycling. 
  
 2. Piloting 
 

Prior to design and construction of a new membrane and GAC filtration during design 
process, a minimum three (3) month piloting process must be done to establish and 
confirm design criteria and satisfactory process performance as well as help the City 
procure the most cost-effective membrane and GAC system for its specific water. Typical 
membrane pilot studies involve side-by-side testing of several different manufacturers. 
This enables a thorough examination of the process and selection of the most appropriate 
membrane system and GAC media for this application. The first step of the piloting 
process is for the engineer to prepare a Pilot Study Protocol and submit to the WV Health 
Department for approval.

DRAFT

65



Section 4: WATER TREATMENT PLANT IMPROVEMENTS 
 

 
21045/Rpt/WtrSysFacPlanUpdate_March2022.doc -33- 

Figure 7: Proposed Site Plan Layout for New WTP 
 

 

DRAFT

66



 

 
21045/Rpt/WtrSysFacPlanUpdate_Apr2022.doc -34- 

Section 5 
TREATMENT SYSTEM ALTERNATIVES EVALUATION 
 
A. Pretreatment  
 

1. Tube/Plate Settlers  
 
Tube/plate settlers are generally installed at an incline on the top effluent end of a 
sedimentation basin. The purpose of the tubes/plates are such that they collect the large 
coagulated floc particles on their surface. The large particles then fall to the bottom of 
the basin where they are removed by sludge collection equipment. The installation of 
these tubes/plates can reduce the required four (4) hour sedimentation detention time 
that is normally required for surface water down to two (2) hours, which essentially cuts 
the size of the sedimentation basin in half. The plates themselves are generally made of 
plastic material and are not very expensive to install. The existing water treatment plant 
currently utilizes inclined plate settlers. 
 
While the tube/plate settlers may appear to be a cheaper alternative to a conventional 
four (4) hour detention time sedimentation basin, GD&F’s experience with them in larger 
outdoor plants has been problematic. The most common issues are the solids removal 
systems, algae formation and excessive solids built-up on tubes/plates, freezing at tops 
of tubes/plates and abnormally high settled turbidity. The tube/plate settler systems 
require bottom basin traveling sludge removal systems that are most common vacuum 
systems. Issues with priming of the vacuum systems and excessive sludge build-up often 
render them inoperable. Also, some facilities have to continually waste solids just to keep 
the system functional which results in additional unwanted sludge/water removal. Due 
to the nature of their design, the coagulant feed rate and raw water turbidity, excessive 
buildup of solids on the tubes/plates is often encountered. This buildup can result in 
undesirable high settled turbidity and can lead to algae formation on the tubes/plates 
which can increase DBP formation. Due to the lower detention time, higher doses of 
coagulant are typically necessary, along with proper coagulation chemistry for the 
tubes/plates to work properly. Also, the plates/tubes must be physically cleaned several 
times per year and this can only be performed when the basin is drained. When the basin 
level is lowered, the sludge collection system does not work as well and sometimes not 
at all which makes this cleaning process long-lasting and difficult. 
 
It is estimated that the installation of tube/plate settlers would reduce the overall capital 
cost of the new pretreatment system by about $500,000. When factoring in additional 
coagulant consumption, additional sludge waste volumes, sludge removal/cleaning issues 
and increased settled water turbidity, the recommendation would be to install a 
conventional four (4) hour sedimentation basin.  
 
CTUB’s existing water treatment plant has experienced all of the issues stated above with 
their current inclined plate settlers. While the capital cost is certainly less compared to a 
conventional four (4) hour detention time, the performance is simply not justified. 

DRAFT

67



Section 5: TREATMENT SYSTEM ALTERNATIVES EVALUATION 
 

 
21045/Rpt/WtrSysFacPlanUpdate_Apr2022.doc -35- 

2. Actiflo Pretreatment Process  
 
Another option for pretreatment is known as an Actiflo process which consists of 
ballasted flocculation clarifiers with Lamella tube settlers all located inside concrete 
tanks. The process is compact water clarification system that combines the advantages of 
microsand enhanced flocculation with lamellar tube settling. The addition of microsand 
serves as a flocculation aid and ballasting agent, allowing overflow rates as high as 30 
gpm/ft2. These high overflow rates result in footprints that are between 5 and 25 times 
smaller than conventional clarification systems of similar capacity. The Actiflo process is 
accomplished through a series of consecutive steps that consist of coagulation, microsand 
and polymer injection, floc maturation, settling and sand recirculation. Typically, due to 
the overall small size of the system, the tankage and equipment can be placed indoors. 
The system does involve a lot of equipment and materials such as 3-stage mixers, tube 
settlers, hydrocyclone, recirculation circuits, sand pumps, microsand and coagulant/ 
polymer chemical feed systems. It is also available with fully automated PLC for complete 
automation. The systems have been known to perform well when properly designed and 
implemented. Some disadvantages include having to utilize polymer and sand. The 
coagulation process must be continually monitored to ensure it functions properly and 
there have been issues with conveying sand/slurry. The process tends to result in 
additional waste solid accumulation due to polymer and sand addition. The operational 
and maintenance costs are significantly greater (35% or more) than a conventional four 
(4) hour sedimentation basin or tube/plate settler only clarifier.  
 
If the existing treatment plant didn’t already have an existing rapid mix, flocculation and 
sedimentation basin, this option may be valid. It is also worth noting that it is not 
recommended to install a sand-type pretreatment system prior to membrane filtration, 
as the sand has been documented to quickly destroy the membrane modules. This option 
should be considered if an entirely new pretreatment system is sought and conventional 
filtration is used. The total cost estimate of a new actiflo pretreatment process with 
building enclosure is $3,500,000, which is about $800,000 more than the cost to 
implement a new conventional sedimentation basin.  

B. Filtration 
 

1. Conventional Filtration 
 

The following considers the construction of new conventional filtration process train(s) to 
replace the outdated filters. Conventional sand/anthracite dual media filters would be 
designed for a loading rate flow of 4 gpm per square foot of filter area for dual media or 
multimedia beds. Consideration should also be given to installation of GAC type media; 
however, the GAC generally requires replacement on a yearly basis. The rates of filtration 
shall be determined through consideration of such factors as raw water quality, degree 
of pretreatment, filter media and other factors as may be required by WVBPH. Higher 
rates must be justified by the design engineer to the satisfaction of WVBPH. Evaluated 
are the conventional filtration process train designs as follows: 

 

DRAFT

68



Section 5: TREATMENT SYSTEM ALTERNATIVES EVALUATION 
 

 
21045/Rpt/WtrSysFacPlanUpdate_Apr2022.doc -36- 

For dual media or multimedia beds at 4 gpm per square foot of filter area. The filters shall 
be capable of meeting the plant design capacity at the approved filtration rate with one 
filter removed from service. 
 
With a design flow of 1.26 MGD or 880 gpm per filter and 4 gpm per square foot of filter 
area, each filter area would be 220 square feet. There would be a total of four (4) filters. 
Assuming square dimensions for the filters, the required filter bed area is 15 feet x 15 
feet. To allow space for tank structures, process piping, pipe galleries and miscellaneous 
appurtenances, the approximate space required for the four (4) filters is 40 feet x 60 feet. 
An extensive CMU construction building is proposed to house the cast-in place concrete 
filter structures, media, underdrains, piping galleries, controls and all miscellaneous 
appurtenances. A new washwater tank would be needed of adequate size (minimum of 
33,000 gallon) to provide backwash water for the proposed conventional filters. 
 
The cost for conventional filtration process train equipment with media, underdrains, 
piping galleries, controls, electrical, SCADA and all miscellaneous appurtenances for a 
combined capacity of 3.8 MGD is approximately $2,200,000. The cost for a conventional 
filtration process train building with cast-in place concrete filter structures, piping 
galleries, mechanical piping, HVAC, plumbing, electrical, control room, misc. office and/or 
storage space and all miscellaneous appurtenances is approximately $3,300,000. The 
total cost for conventional filtration process train equipment and building totals 
approximately $5,500,000. 

 
The use of conventional filters requires optimized coagulation chemistry at all times to 
ensure compliance with the turbidity standards. CTUB accomplishes this using periodic 
jar testing, due to the variability in the source water quality. Conventional filtration 
requires a larger backwash tank, additional backwash water and filter-to-waste. The 
current conventional filter backwash operating procedures still require significant 
operator involvement to ensure proper operation. Recorded filter effluent turbidity 
spikes are a direct result from backwashing and/or increased filter influent feed water 
turbidity. The use of membrane filtration would provide submicron particle removal 
(<0.015 NTU) and would assist in meeting future drinking water regulations. Membrane 
Systems have specific advantages and disadvantages which have been summarized in the 
following sections. 

 
In comparison of filtration alternatives, consideration should be provided for membrane 
filtration due to the overall similar cost for a filtration equipment/building when 
compared to conventional filtration process units. It’s important to note that WVBPH 
would prefer permitting membrane filtration over conventional filtration due to their 
proven technology and better water quality. Advantages and disadvantages of treatment 
system alternatives with membrane filtration will be further discussion in the next section. 

 
2. Membrane Filtration 
 

The use of plate settlers and conventional filters requires optimized coagulation 
chemistry at all times to ensure compliance with the turbidity standards. The City 
accomplishes this using periodic jar testing procedures, due to the variability in the source 

DRAFT

69



Section 5: TREATMENT SYSTEM ALTERNATIVES EVALUATION 
 

 
21045/Rpt/WtrSysFacPlanUpdate_Apr2022.doc -37- 

water quality. The current conventional filter backwash operating procedures are 
complicated due to old valves and require significant operator involvement. Recorded 
filter effluent turbidity spikes are a direct result from backwashing and/or increased filter 
influent feed water turbidity. The use of membrane filtration would provide physical 
submicron particle removal (<0.015 NTU) and would assist in meeting future drinking 
water regulations. 

 
a. Membrane System Advantages Over Conventional Filtration 

 
The following are advantages of a membrane filtration system over conventional 
filtration: 

 
 Membrane filtration consists of a physical barrier, thus optimizing 

coagulant dosages for filtration is not necessary. The removal of particles 
above current system capabilities will reduce chlorine demand and will 
lower DBPs. 

 
 The existing conventional filters are located inside the control building 

and are open to the atmosphere. This results in high humidity building 
conditions and large HVAC systems. Pressurized membrane systems are 
comprised of fully closed vessels on skids, thus there are no open tanks. 
This reduces condensation, high humidity conditions and resulting corrosion.  

 
 The current filter valves are located in a basement pipe trench which is 

difficult to access. All the membrane system control valves would be 
located above grade for easier monitoring and servicing.  

 
 A membrane is an absolute physical barrier which prevents particulate 

breakthrough unless there is a fiber breach. This is not the case in a 
conventional filter which relies on water chemistry and addition of 
coagulants to optimize filtration. Membranes do not require coagulants 
for proper filtration, this typically results in lower coagulant dosages 
where less wastewater solids are generated. 

 
 Membranes will reduce TOC on average by 5-10% without coagulation 

chemicals which aids in lowering the formation of disinfection 
byproducts. A conventional filter will generally not reduce TOC without 
coagulation and sometimes they depend on biological activity for TOC 
removal. Membrane microfiltration is capable of achieving 10-40% TOC 
reduction through the addition of coagulants prior to the feed water.  

 
 Per GD&F's experience, the average filtrate turbidity of a 0.1 nominal micron 

membrane system is 0.015 NTU, while the average filtrate turbidity of the 
existing conventional filters is about 0.03 NTU. This corresponds to twice the 
particulate removal and in some cases (immediately following a backwash) 
up to ten times the particulate removal. 

DRAFT

70



Section 5: TREATMENT SYSTEM ALTERNATIVES EVALUATION 
 

 
21045/Rpt/WtrSysFacPlanUpdate_Apr2022.doc -38- 

 Bacteria in the form of Cryptosporidium and Giardia do not pass through 
the membranes. Membrane systems are achieving over 6-log removal of 
Cryptosporidium or 99.9999% per third party validation testing. The 
average conventional filter is rated for 2.5 log removal of 
Cryptosporidium which is less than one-half the removal of membranes. 

 
 Membranes are rated for 1 to 3-log removal of viruses. Conventional 

filtration will not effectively remove viruses. 
 
 Membranes do not require an extensive filter-to-waste after a backwash. 

A membrane system only produces between 1 and 5% waste on average. 
Conventional filters generally produce between 5 and 10% waste when 
including the filter-to-waste and filter down-times. 

 
 The overall physical footprint of a membrane filtration unit is generally 

two-thirds the size of a conventional filter due to the increased flow rate 
and amount of membrane surface area per module. A single standard 
module is generally comprised of between 500-800 square feet of 
membrane area and is only between 6 to 9 inches in diameter and 5 to 7 
feet tall.  

 
 Membranes are not affected by change in flow rate, they can go from low 

flow to maximum flow in seconds and still continuously produce the same 
filtrate water quality. Change in flow rates of conventional filters can lead 
to disturbed beds and increased headloss over the filter which can force 
more particulate through the filter media. 

 
 Through the use of daily sensitive pressure decay testing on each 

individual membrane module rack, the operators are able to verify the 
integrity of the membrane system. This fifteen (15) minute pressure hold 
test verifies if the membrane system module fibers have been 
compromised by either passing or failing the test. Other than 
conventional filter effluent turbidimeters and particle counters, there is 
no way of testing the integrity of a conventional filtration system. There 
is no way of knowing for sure if contaminants are passing through the 
filter during backwashing or if an underdrain has failed.  

 
 Membrane systems are easily expandable by simply providing additional 

modules to the skids or increasing the number of module racks. 
Conventional filters that feature concrete or steel tanks are not easily 
expandable and in some circumstances, not expandable at all. 

 
 Membrane filtration will aid the plant in meeting future WVBPH and EPA 

rules and regulations (particularly lower required filtrate turbidities), 
whereas the conventional filters may not. 

 

DRAFT

71



Section 5: TREATMENT SYSTEM ALTERNATIVES EVALUATION 
 

 
21045/Rpt/WtrSysFacPlanUpdate_Apr2022.doc -39- 

 Membrane filtration should allow the City to lower the coagulant dose, 
this in turn will result in lower sludge production and less waste solids 
disposal. 

 
 The WVBPH would much prefer permitting membrane filtration with 

appropriate pretreatment over conventional filtration due to their 
proven technology. The Sanitary Survey reports of recent GD&F 
membrane systems resulted in significantly fewer comments and 
concerns. 

 
b. Membrane System Disadvantages 

 
The following are disadvantages of a membrane filtration system over 
conventional filtration: 
 
 Membranes are more expensive than conventional filtration. Given our 

extensive experience with membrane filtration water treatment 
facilities, they cost on average 10-20% more than it would cost to 
construct a new conventional treatment facility.  

 
 The expected life of the membrane module is 10-15 years, thus future 

membrane module replacement costs should be included in budgeted 
yearly operation and maintenance (O&M) expenses.  

 
 Membranes require pressure for filtration (typically 5 to 20 psi) which 

leads to additional power consumption. No pressure filtration is required 
for conventional filters, but this is offset by backwash pumps that are 
much larger and expensive to operate. 

 
 Membranes require chemical cleaning and neutralization of cleaning 

chemicals whereas conventional filtration does not. Costs for these 
cleaning/neutralizing chemicals, heating of cleaning water and pumping 
is required as part of the membrane system chemical cleaning process 
which results in increased plant O&M costs. 

 
 Additional operator training and WVBPH reporting is necessary to fully 

operate a membrane filtration treatment facility.  
 

c. Common Membrane Filtration Misconceptions 
 
 Membrane filtration will not effectively reduce TOC alone. They will 

remove 5-10% without coagulation and up to 40% with coagulation. 
 
 All membrane modules are not created equal. GDF currently only 

specifies membrane modules which are manufactured using the 
Thermally Induced Phase Separation (TIPS) process. This is a 2-step 

DRAFT

72



Section 5: TREATMENT SYSTEM ALTERNATIVES EVALUATION 
 

 
21045/Rpt/WtrSysFacPlanUpdate_Apr2022.doc -40- 

process in which a more durable, permeable and longer lasting module is 
constructed. Current modules as manufactured by General Electric (GE), 
Memcor and DOW are not currently manufactured via the TIPS process. 

 
 Except for reverse osmosis and nanofiltration, membranes have no affect 

on alkalinity, conductivity, hardness, total dissolved solids, nitrate or 
sulfate, among others. For water hardness greater than 250 mg/L calcium 
carbonate, the CIP potable water supply must be provided with a 
softener. 

 
 Pre-treatment is vital in proper operation of a membrane system. Pre-

treatment, such as an effective flocculation and sedimentation system, 
significantly reduces the solids loading on a membrane which results in 
less power consumption, lower chemical cleaning costs and longer 
membrane module life.  

 
 Metals such as iron, manganese and aluminum will only be removed via 

membrane filtration if they are properly oxidized. If they are in the 
reduced state, they will pass through the membrane filters.  

 
d. Membrane Filtration Design 

 
A new control building would be needed to house the membrane filtration 
equipment. This proposed building would consist of a concrete slab-on-grade 
structure with CMU masonry and veneer wall construction with precast concrete 
columns and roof support system. The proposed location of this new building is 
northeast of the existing Water Treatment Plant. A more thorough feasibility 
study is suggested for appropriate sizing and location of the proposed facility, 
should this option be pursued. 

 
The membrane system would consist of the following preliminary components. 
Refer to Appendix C which include a proposal and preliminary drawings of a new 
membrane filtration system by Pall Corporation. 

 
 Three (3) AP8 Units each consisting of the following components: PLC 

with HMI, 2,300 gallon feed tank and backwash tank, feed and backwash 
pumps and VFDs, 300 micron automatic backwashing pre-strainer, 
valve/instrumentation rack and 98 membrane module rack. 

 
 The following membrane system accessories would be provided: 2,500 

gallon CIP tank with immersion heater, CIP duplex pump skid, 15,000 
gallon neutralization system, four (4) chemical feed assemblies featuring 
citric acid, caustic soda, sodium hypochlorite and sodium bisulfite, two 
(2) air compressor/dryers and one air receiver tank, Master Control 
Panel, SCADA and flat panel PC and additional off-skid inputs, outputs and 
instrumentation. 

DRAFT

73



Section 5: TREATMENT SYSTEM ALTERNATIVES EVALUATION 
 

 
21045/Rpt/WtrSysFacPlanUpdate_Apr2022.doc -41- 

e. Membrane Cost Estimate 
 

The budgetary cost estimate for a new installed 3.8 MGD membrane filtration 
system sized at approximately 40 GFD (gallons per day per square foot of 
membrane area) is $3.2 million. The cost to construct a new WTP building to 
house the equipment is $2,500,000, taking the total cost of the membrane 
filtration system to $5,700,000. Refer to Appendix C for a budgetary cost 
estimate, scope and drawings from Pall Corporation.  

 
f. Membrane System O&M 

 
Operation of a membrane system is more complex than conventional filtration, 
due to additional instrumentation, equipment and valves. However, the 
membrane system is fully automatic and generally only require weekly CIP 
chemical feed tank refills, unless there is a mechanical equipment failure. The 
largest expense in operating a membrane system is the future cost of 
replacement modules. It is estimated that there would be a total of 294 Pall 
modules on this project. Assuming a ten-year module life at $3,000 per 
replacement module, yields $88,200 per year or $7,350 per month required in 
savings to account for a full-scale module replacement. Estimated membrane 
system chemical cleaning costs can be derived following a successful pilot study 
and are estimated at around $25,000 per year. 

 
g. Membrane Pilot Study 
 

The City would be required to conduct a minimum 3-month membrane filtration 
pilot study to demonstrate the effectiveness of the membrane filtration system 
and to evaluate water quality data, flux rates and cleaning cycles. A pilot study 
protocol report must be submitted to WVBPH prior to conducting the study. A 
final report must then be submitted and approved by the Department following 
the study. A three (3) month pilot study with one (1) membrane manufacturer 
generally costs about $50,000.  

 
3. UV Disinfection 

 
 Ultraviolet disinfection provides an additional barrier to microbial pathogens in the finish 

water supply. USEPA considers UV disinfection as an "available technology" to deactivate 
Cryptosporidium under the USEPA Long Term 2 Enhanced Surface Water Treatment Rule. 
Depending on the future "Bin Classification" of the City's water supply for 
Cryptosporidium sampling (oocysts/liter), a log inactivation credit can be applied if UV 
disinfection is utilized and validated. UV disinfection can provide 3-log Cryptosporidium 
and 3-log Giardia inactivation. 

 
 Ultraviolet (UV) disinfection can be used as an additional treatment barrier following 

membrane filtration. Ultraviolet disinfection of water consists of a purely physical, 
chemical-free process. UV disinfection uses a UV light source, which is enclosed in a 

DRAFT

74



Section 5: TREATMENT SYSTEM ALTERNATIVES EVALUATION 
 

 
21045/Rpt/WtrSysFacPlanUpdate_Apr2022.doc -42- 

transparent protective quartz sleeve. It is mounted so that water can pass through a flow 
chamber and UV rays are emitted and absorbed into the stream. When ultraviolet energy 
is absorbed by the reproductive mechanisms of bacteria and viruses, the genetic material 
(DNA/RNA) is rearranged so they can no longer reproduce. They are therefore considered 
"dead" and the risk of disease has been eliminated. UV disinfects water without adding 
chemicals and does not create new chemical complexes. Also, UV does not change the 
taste or odor of the water, nor remove beneficial minerals. 

 
The UV process is cost effective, does not use chemicals and may reduce post-filtration 
chlorine demand. Reduced chlorine usage will reduce the formation of disinfection by-
products and further aid in the City's compliance with the Stage 2 Disinfection Byproducts 
Rule (DBR2). 
 
Two (2) UV reactor vessels can be designed for a maximum flow rate of 3.8 MGD (each) 
with a UV design dose of 40 mJ/cm2 at a UV transmittance (253.7 nm) of 95%. Total 
estimated construction cost for a complete UV disinfection system including piping is 
$400,000. Estimated monthly O&M to operate a 3.8 MGD UV system is $400/month, 
which includes bulb and ballast replacements only. Due to the overall small size of the UV 
system, additional building space required to house the equipment would be minimal. 

 
4. Granular Activated Carbon (GAC) Filtration 

 
A primary concern with the existing facility is the inability to effectively reduce TOC. The 
use of GAC will allow the City to eliminate ammonia addition and will result in lower DBPs. 
 
One option is the implementation of granular activated carbon (GAC) filtration following 
conventional or membrane filtration. The GAC system can remove TOC and organic 
contaminants such as various endocrine disrupters, pharmaceuticals and personal care 
products down to a non-detectable level. GAC works through adsorption generally via 
coconut carbon based media. Average hydraulic loading rates are 6-10 gpm/ft2 with an 
average empty bed contact time of 7-10 minutes. A 12-foot diameter, 40,000 pound 
vessel can filter at a maximum flow rate of 1,100 GPM. They operate as fixed beds in 
series or in lead/lag type configurations.  
 
When the activated carbon becomes saturated (exhausted) the system it is taken off-line 
for replacement of the spent carbon. This can be every few months or years depending 
on the TOC loading and break-through rates. The GAC vessels can also be retrofitted to 
accommodate specific resins which will remove emerging contaminants such as 
Polyfluoroalkyl Substances (PFAS), 1-4, dioxane and hexavalent chromium. The 
implementation of this alternative alone would likely alleviate the DBP exceedances. It 
would also place the plant in better position to be in compliance with future regulations 
of organic contaminants which are currently being monitored via EPA’s Unregulated 